CPC2018-1286
Attachment 3

Operational Management Plan

@ Stantec

DEVELOPMENT PERMIT
APPLICATION - PLANNING
RATIONALE AND STUDIES

Sofina New Poultry Facility, Calgary AB

September 28, 2018

Prepared for:

Stephanie Loria, File Manager, Community
Planning - South

Prepared by

Stantec

CPC2018-1286 - Attach 3 Page 1 of 175
ISC: UNRESTRICTED



Operational Management Plan

CPC2018-1286
Attachment 3

Revision Description Author Quality Check Independent Review
1 for DP C.Redel M. Paryniuk T Hartley
2 For DTR resp. C.Redel M.Paryniuk T.Hartley

CPC2018-1286 - Attach 3
ISC: UNRESTRICTED

Page 2 of 175



CPC2018-1286
Attachment 3

Operational Management Plan

Table of Contents
1.0 BACKGROUND AND INTRODUCTION.........ccccvrceremvsrmrcrsrmrsns e e ssssnmresssemesnssesessnseanns 121
[...]
sanitary system. The process includes one (1) mm rotating drum screens to remove solids, followed by flow
equalization and dissolved air flotation (DAF). The DAF process will remove additional solids, fats oils and grease
(FOG) and particulate 5-day biochemical oxygen demand (BODs). The effluent from the DAF process will be further
polished in a downstream biological treatment process to reduce additional BODs, total-phosphorus and total kjeldahl
nitrogen (TKN) before final discharge to The City sewer. Solids generated by the DAF and biological processes will
be dewatered and sent off-site for additional processing. A description of the unit processes is provided below.

3.1 RAW WASTEWATER INFLUENT SUMP

All wastewater generated in the proposed Poultry Processing Facility operations including sanitation flows, live
receiving and floor washdowns will be directed to a raw wastewater influent sump. The sump will be equipped with
two submersible pumps (duty/standby) to pump the received flows to the screening equipment.

The basis of design for the raw wastewater sump are as follows:

e Design flows: 35L/s

* No. of chambers: One (1)

* Approximate dimensions: 24mx24mx57mdeep
® No. of pumps: Two (2), duty + standby

«  Type of pumps: Submersible

e Pump motor size: 5 HP, each

3.2 SCREENING

Screening is critical for the removal of coarse solids and to protect the downstream equipment such as pumping and
the DAF process. A rotary drum screen is proposed with a 20-mesh opening in an “outside-in" configuration. The
screened wastewater will flow by gravity into the concrete equalization (EQ) tank located below the main plant floor.
Screenings will be scraped off the screen by a doctor blade and fall by gravity through a chute into a receiving bin.
Screening will be disposed off-site as a part of the plant's waste management strategy. '

Since up to 70% of infiuent BOD, COD, and phosphorus loading could be in the insoluble form, effective screening
will reduce the load on the downstream process to meet the effluent discharge limits. The 20-mesh screen is
anticipated to remove the majority of the insoluble and particulate components in the wastewater.

The basis of design for the raw wastewater sump are as follows:

= Design capacity: 35 s
* No. of Screens: Two (2), duty + standby
=  Screen Opening: 20-mesh (1 mm)
* Rotation speed: 9 rpm
*  Approximate dimensions: 1.2 m x 1.5 m x 1.3 m high (not including auger)
e Material of Construction: 304 LSS
e Drive motor size: 0.75 HP
sam \\cd1002-f04\shared_projecis\ 14421 | | 90\waler\design\repori\efflven! _repori\rpl_sofina_eflluent_report_20181003.docx 3]
CPC2018-1286 - Attach 3 Page 133 of 175

ISC: UNRESTRICTED



CPC2018-1286
Attachment 3

Operational Management Plan

SOFINA NEW POULTRY FACILITY EFFLUENT REPORT

Wastewater Treatment Process Description

3.3 EQUALIZATION (EQ) TANK

The proposed Poultry Processing Facility will generate variable flows from various process operations such as trailer
washing in the receiving bays, scalding, cut up rooms, chilling, sanitation etc. Based on information received from
Sofina, the hourly flows can vary from 23 Ls to 34 L/s with an average flow of 29 L/s during a typical shift. In addition,
the wastewater quality will vary based on flow variation from the above-mentioned chicken processing operations. An
EQ tank is proposed to address the following objectives:

¢  Wastewater flow equalization to maintain a continuous flow rate and consistent operation of the treatment
process and minimize frequent start/stop;

e  Provide wastewater quality/load buffering to maintain a consistent feed quality to the DAF and the downstream
biological treatment process; and

* Allows storage of plant wastewater during weekdays to facilitate continuous operation of the downstream
biological treatment process during weekends and the ability maintain an active biomass throughout the week.

An EQ tank with a capacity of 2,000 m? is proposed to address the influent flow variation, provide a constant
discharge flow rate to the sanitary sewer meeting the maximum discharge flow rate permissible. A minimum flow of
12.62 L/s during the weekend will ensure the tank is emptied prior to the start of influent flows the following week.

The EQ tank will be constructed with a minimum three (3) chambers (in series) such that they can be by-passed
individually for cleaning. The contents of the EQ tank will be completely mixed by aeration to prevent solids settling,
while at the same time preventing septic conditions and associated odours. Aeration diffusers across the floor of each
EQ tank chamber will be supplied with process air from a central blower system.

The basis of design for the equalization tank are as follows:

e No. of tanks: Three (3), in series

e Total effective capacity: 2,000 m*

e Type of aeration system: Coarse Bubble

e No. of Aeration Blowers: N + 1, duty + standby

e  Blower motor size: 20 HP, each

e No. of EQ Pumps: Minimum one (1) per EQ tank cell, only one (1) pump in
operation at any given time, shelf spare standby pump

e EQ Pump Capacity: 11 LUs (min.) - 24.5 L/s (max.)

e EQ Pump Motor size: 5 HP, each c/w VFD

e Maximum liquid level: 4.6 m plus 0.6 m freeboard

e  Material of Construction: Concrete

3.4 PRE-TREATMENT DISSOLVED AIR FLOTATION (DAF) UNIT

Dissolve air flotation (DAF) is a common pre-treatment process employed in the poultry processing industry which is
based on physical/chemical treatment of the wastewater. DAF relies on the use of micron-sized air bubbles which are
introduced into the wastewater stream. These “microbubbles” attach to the solids and fats/oils and grease (FOG)
particles present in the wastewater to create a solids-air matrix. Polymers are typically also added to assist in floc
formation. The resulting process increases buoyancy of the matrix and causes it to rise to the surface of the water

&

sam \\cd1002-f04\shared_projects\ 144211190\water\design\reporf\effiuen!_report\rpi_sofina_ellluent_report_20181003.docx 3 2

CPC2018-1286 - Attach 3 Page 134 of 175
ISC: UNRESTRICTED



CPC2018-1286
Attachment 3

Operational Management Plan

SOFINA NEW POULTRY FACILITY EFFLUENT REPORT

Wastewater Treatment Process Description

where it can be collected by mechanical skimming. Although there are variations in this technology, the preferred
vendor will be selected through a competitive bidding process.

A pre-treatment DAF unit is proposed upstream of a biological wastewater treatment tank. The pre-treatment DAF
unit will be designed to remove approximately 95% of TSS and FOG. Screened wastewater will be pumped into the
pre-treatment DAF unit from the EQ tanks. The flow rate to the pre-treatment DAF unit will be monitored using inline
magnetic flow meters, and controlled using variable frequency drives on the EQ tank transfer pumps so that the rate
of flow into the DAF does not exceed the maximum permissible flow of 23.64 L/s (see Section 2.1). Flow data will be
recorded in the PWWTP PLC.

Bench testing of wastewater collected from the existing Sofina facility was completed by Veolia Water Technologies
Canada Inc (Veolia) in Quebec, Canada. A composite sample collected on August 14, 2018, and a validation grab
sample collected on August 28, 2018 were analyzed by Veolia to evaluate the effectiveness of the DAF
physical/chemical process in pollutant removal. The Veolia treatability study is provided in Appendix B for reference.
A summary of the Veolia resuits is provided below:

* The DAF or “GEM’ (Veolia proprietary technology similar to a conventional DAF) treatment process is an
effective physical/chemical process for reducing the strength of the wastewater prior to biological treatment.

*  Various food grade coagulant and caticnic/anionic polymers were used with positive results resulting in good,
clarified, effluent water quality.

® TSS removal as high as 97% was observed in the bench tests.

* BOD removal of 70-79% was observed in the bench tests.

* Additional metal-based polymer addition may be required in downstream processes to further reduce
phosphorus concentrations, however, effluent concentrations less than the discharge limit of 10 mg/L total
phosphorus were observed.

* Downstream biological treatment is required for TKN reduction.

The results of the bench study are an indication of the products’ potential and performance, and are not 100%
indicative of the treatment process results. The bench study is intended to previde information on the treatability of
the process wastewater from the proposed Poultry Processing Facility. These tests should be revisited and witnessed
by a client’s representative before a final design is implemented.

Effluent from the pre-treatment DAF unit is directed to the downstream biological wastewater treatment process. The
DAF effiuent has a high dissolved oxygen content of 0.9 ppm to 2 ppm which is beneficial for the biological process.
Final DAF treatment process effluent quality is dependent on the coagulant dose and polymer dose. Expected quality
is provided in the treatability study in Appendix B; however, final quality values of the DAF effluent will be confirmed
by the selected equipment vendor.

For the Sofina PWWTP, organic (food grade) coaguiants and polymers, that are approved by the CFIA, are proposed
such that the resulting DAF sludge can be beneficially used by other parties. Sludge or “float" from the DAF process
will be sent to a sludge thickener (vendor specific technology, to be determined) for additional processing.

A summary of the design is as follows:

* Design capacity: 24.5Us
*  No. of DAF units: One (1)
* No. of DAF recycle pumps: Two (2), duty + standby
ga of DAF air compressors” Minimum cne (1) plus shop spare
sam \\cd1002-f04\shared_projects\144211190\waler\design\repori\effluent_repori\rpt_sofina_effluent_report_20181003.docx 3.3
CPC2018-1286 - Attach 3 Page 135 of 175

ISC: UNRESTRICTED



CPC2018-1286
Attachment 3

Operational Management Plan

SOFINA NEW POULTRY FACILITY EFFLUENT REPORT

Wastewater Treatment Process Description

* DAF approximate dimensions 25mx6m

* Estimated TSS Removal: 95%*

e Estimated FOD Removal: 905%™

e  Sludge transfer pump capacity: 20 m*h @ 40 psig, motor 7.5HP

* to be confirmed based on an effective coagulant and flocculant program commissioned by the equipment supplier
3.5 BIOLOGICAL WASTEWATER TREATMENT

The pre-treatment DAF effluent will flow into a biological wastewater treatment process. The biological treatment
process is proposed to reduce the remaining BODs, COD, TP and TKN (via nitrification) such that the target effluent
quality (Table 2.2) can be achieved on a consistent basis. For this project, a Moving Bed Biofilm Reactor (MBBR) is
proposed. The MBBR is an established technology that is based on the biofilm principle where microorganisms grow
on small specially designed plastic carriers that are kept suspended in the biological treatment tank (bioreactor). The
carriers are designed to provide a large protected surface area for the biofilm to grow and optimal conditions for the
bacteria culture when the carriers are suspended in wastewater. The bioreactor is kept aerated using diffusers across
the floor of the tank, supplied by process air blowers.

While various design options are available, the basis of design is an MBBR process that uses a cylindrical plastic
carriers (approximately 25 mm in diameter) with a specific surface area of 800 m?m?. The mass load of pollutant (e.g.
COD) that can be treated is directly proportional to the surface area of media in each reactor. The sloughed biofilm
will be captured in the clarifier units further downstream, The MBBR process has no return activated sludge (RAS).
The proposed MBBR system consists of three (3) MBBR tanks in series where the first MBBR will remove 80% of the
COD load, the second will polish the remaining COD that is still in the reactor and the third one will be for nitrification.

A summary of the design is provided as follows:

e Number of Trains (in parallel): One (1)

*  Number of Reactors per Train: Three (3)

* Volume of each bioreactor: 200 m?

e Total volume of bioreactor: 600 m*

* Hydraulic Retention Time (HRT) at design flow: 6.8h

* MBBR side water depth: 46m

« MBBR specific surface area: 800 m¥m?

* Total Air Requirement: 2850 Nm¥h

* No. of blowers: Four (4), three (3) duty + one (1) standby
s  Blower motor power: 50 HP, each

3.6 CLARIFICATION DISSOLVED AIR FLOTATION (DAF) UNIT

The effluent from the MBBR is directed to a second clarification DAF unit, similar to the pre-treatment DAF process
described in Section 3.3. The clarification DAF unit is provided to achieve final solids/liquid separation. The floated
solids form a dense foam/sludge mixture that is removed by mechanical skimming and is sent to a sludge holding
tank for further processing. The final effluent from the second stage DAF will be discharged to The City's sanitary
sewer system by gravity. The effluent will meet the limit criteria shown in Table 2.2.

The basis of design is summarized as follows:

o

sam \\cd 1002-[04\shared_projecis\ 144211 1 90\water\design\reporl\effluent_report\rpt_sofina_efflueni_repert_20181003.docx 3.4

CPC2018-1286 - Attach 3 Page 136 of 175
ISC: UNRESTRICTED



CPC2018-1286
Attachment 3

Operational Management Plan

SOFINA NEW POULTRY FACILITY EFFLUENT REPORT

Wastewater Treatment Process Description

e Design capacity: 245L/s

e No. of DAF units: One (1)

e DAF approximate dimensions: 20mx85mx3.7m

e Redcirculation rate: 30%

e Design rise rate: 20 m/h

e TSS Capture: 70%

* No. of DAF recycle pumps: Two (2), duty + standby

*  DAF recycle pump motor power: 20 HP

* No. of DAF air compressors” Minimum one (1) plus shop spare

3.7 FINAL EFFLUENT MONITORING

There will be a manhole accessible from the exterior of the Sofina property that will allow The City to monitor, sample
and test the final effluent. A sampling and testing protocol will alse be implemented by Sofina to record the daily flows
discharged to the sanitary sewers as well as undertake its own sampling and testing for compliance. At a minimum, a
composite sampler on the PWWTP influent and final effluent discharge to the sanitary sewer will be installed for
monitoring and compliance testing by Sofina.

Since the final treated effluent is dischgrged on a continuous basis to The City's sanitary sewer system, we do not
anticipate any record keeping associated with load monitoring and/or manifest system for this facility.

3.8 SLUDGE PROCESSING

Sludge produced by the pre-treatment DAF unit, along with screenings collected by the preliminary treatment influent
screens will be directed to the rendering collection bins by conveyors. The material is to be combined with the poultry
processing facility offal and sent to a rendering facility for further processing.

Post MBER clarifier DAF process sludge will be directed to a sludge holding tank. The tank contents will be aerated
to prevent solids settling and keep the biomass aerobic. The blended sludge is expected to be approximately 4%
solids (dry-weight basis). A centrifuge dewatering system is proposed to further dewater the biomass solids. The
sludge from the sludge holding tank will be pumped to a centrifuge, producing a dewatered cake of approximately
15% to 16% solids. The dewatered cake will go into a container for disposali, while the centrate will be returned to the
EQ tank for further treatment with the incoming wastewater.

The sludge produced through wastewater treatment process at the Sofina facility will not be released directly to The
City's sanitary sewer system. Possible disposal options for the dewatered sludge cake being reviewed currently
includes off-site disposal to The City's sludge disposal facility. The possible use of metal coagulants or polymers for
total phosphorus reduction in the wastewater treatment process may eliminate disposal at a composting facility.

The basis of design is summarized as follows:

e Estimated sludge produced by post MBBR DAF: 18 m%d @ 4% solids
* \Volume of aerated sludge tank: 335 m?
» Estimated storage of blended sludge: 10 days
e Number of centrifuges: One (1), operated 7 h/day and 5 days/week
e Centrifuge feed flow: 5m¥h
e Centrifuge feed pump power: S5HP
sam \\cd1002-f04\shared_projecis\ 144211190\waler\design\repori\efliveni_repori\rpt_sofina_effluent_report_20181003.docx 3-5
CPC2018-1286 - Attach 3 Page 137 of 175

ISC: UNRESTRICTED



CPC2018-1286
Attachment 3

Operational Management Plan

SOFINA NEW POULTRY FACILITY EFFLUENT REPORT

Wastewater Treatment Process Description

* Centrifuge drive motor: 15 HP (main drive) and 4 HP (back-drive)
» Dewatered cake production: 12 m¥d

3.9 PROCESS WASTE SOLIDS

Process waste solids will be stored indoors in trucks or bins and removed for further processing and disposal off-site
by a third-party contractor in sealed, water tight trucks. The frequency of removal of solid wastes will depend on
production, and will be confirmed once an equipment vendor is selected.

3.10 CHEMICAL FEED SYSTEMS & PWWTP DRAINS

The PWWTP at the Sofina Poultry Processing Facility will handle several coagulant and polymer chemicals used in
the wastewater treatment process. Chemical spill containment within the chemical storage area will enable
opportunity to neutralize any chemical spills.

3.10.1 Chemical Feed Systems

The proposed wastewater treatment and sludge handling will involve the following chemical feed systems:

» Organic Coagulant for Pre-treatment DAF: The coagulant will be an “organic” based polyamide coagulant. It
will be stored in tote tank containers fed by duty/stand-by mechanical diaphragm metering pumps.

+ Organic Polymer: The use of a flocculation agent is essential for the DAF process. The polymer will be selected
by the equipment vendor. Use of both "organic” dry anionic and cationic polymers are proposed to enhance the
flocculation process. The chemicals will be received in 25 kg bags and a 0.25% to 0.5% solution prepared using
an automatic polymer makeup system. Typically, warm water is required for the polymer preparation. The
automatic polymer preparation/dilution system is an automatically controlled batching unit capable of preparing
polymer. The system utilizes sequential batching from a high shear, first stage wetting system into a mix tank
with a low shear mixer. The system is equipped with a 100 L hopper which will store the dry polymer bags. The
solution will be dosed using progressive cavity pumps.

« Organic Polymer for Clarifier DAF Unit: The use of a polymer helps with post-MBBR clarification. A polymer
feed system complete with polymer activation and dilution system will be provided to be used as needed for DAF
operation

¢  Organic Polymer for Sludge Dewatering: Polymer is required for sludge dewatering and a polymer system is
recommended to be used for the centrifuge operation.

+ Antifoaming Agent. MBBR operation can lead to foaming. To mitigate this issue one (1) antifoam dosing
package is included c/w diaphragm-type metering pumps, associated piping and accessories.

3.10.2 PWWTP Drains

The PWWTP drains, both within the chemical storage area and the process areas, will drain to the PWWTP influent
sump, upstream of the screens. No spill will be discharged direct to The City's sanitary sewer system.

3.11 PWWTP PROCESS EQUIPMENT REDUNDANCY

A partially redundant PWWTP system will be provided. Screening equipment, pumping, chemical dosing, and
aeration blowers will have redundant standby units to ensure transfer and treatment of wastewater through the Plant.

sam \\cd1002-f04\shared_projects\ 14421 1190\waler\design\reporl\elliuenl_reporl\rpt_sofina_eftiven|_report_201831003.docx 3.6

CPC2018-1286 - Attach 3 Page 138 of 175
ISC: UNRESTRICTED



CPC2018-1286
Attachment 3

Operational Management Plan

SOFINA NEW POULTRY FACILITY EFFLUENT REPORT

Wastewater Treatment Process Description

The DAF units, biological wastewater treatment process, and sludge dewatering equipment will be singular units with
no redundancy. In the event of a short duration shutdown for these processes, flow will continue to be screened and
stored in the EQ tanks. Extended shutdowns will require management of the discharge to The City's sanitary sewer
system:

The pre-treatment treatment DAF unit is a physical/chemical system. With redundancy in the chemical delivery,
water recycle pump systems, and air compressor systems, only a failure of mechanical components of the DAF
unit will have a negative effect on the process, resulting in a bypass of the treatment system and discharge of
screened wastewater to the sanitary system. Shelf spares for the chain drive of the DAF will be required to
minimize repair time.

An upset or failure in the biological system that cannot be managed will result in a possible surcharge. With
redundant aeration blowers, and the biological treatment tanks bemg located within the facility, the likelihood of a
process upset due te a lack of oxygen or cold weather is mitigated. A possible system shock may occur if a

chemical is discharged into the process wastewater drains; however, since Sofina is responsible for the entire
influent flow to the PWWIP, there are likely to be no unforeseen hazardous chemical discharges. A
management plan will be developed to handle a process upset in the biclogical treatment tank.

e While there is only one sludge centrifuge, provisions will be made for dewatering of the sludge tank to a transport

truck for off-site processing in case of maintenance activities.

The following table outlines the proposed equipment redundancy for the PWWTP

Table 3.1 — Equipment Redundancy

Equipment / System No. of Units Proposed Redundancy

Influent Transfer Pumps 2 Duty / Standby

Influent Screens 2 Duty / Standby

EQ Tank Minimum 3 tanks Compartmentalized for maintenance
EQ Transfer Pumps N+1 Duty / Standby
Pre-treatment DAF Unit 1 Duty

Sludge Thickener 1 Duty

Biological Treatment 3 tanks Duty

Aeration Blowers N+1 Duty / Standby

Clarifier DAF Unit 1 Duty

DAF Pumping Systems N+1 Duty / Standby

DAF Air Compressor N+1 Duty / Standby

Chemical Pumps N+1 Duty / Standby

Sludge Centrifuge 1 Duty

6]

sam \\cd1002-04\shared_projects\ 14421 1190\water\design\repori\effluent_reporl\rpt_sofina_effluent_report_20181003.docx

CPC2018-1286 - Attach 3
ISC: UNRESTRICTED

3.7

Page 139 of 175



CPC2018-1286
Attachment 3

Operational Management Plan

SOFINA NEW POULTRY FACILITY EFFLUENT REPORT

Alberta Environment & Parks

4.0 ALBERTA ENVIRONMENT & PARKS

4.1 EPEA APPROVAL TO OPERATE

Per the letter from Brynn Choquette, P.Eng., Industrial Approvals Engineer, Alberta Environment and Parks (AEP) in
Appendix C, the proposed PWWTP will be discharging to The City's Municipal Wastewater Collection system, and
therefore an EPEA Approval to Operate from AEP is not required.

sam \\cd 1002-04\shared_projecis\ 144211 190\waler\design\repori\efliuent_report\rpt_sofina_efflueni_repori_20181003.docx 4.1

CPC2018-1286 - Attach 3 Page 140 of 175
ISC: UNRESTRICTED



CPC2018-1286
Attachment 3

Operational Management Plan

SOFINA NEW POULTRY FACILITY EFFLUENT REPORT

ODOUR MITIGATION STRATEGY

5.0 ODOUR MITIGATION STRATEGY

The wastewater treatment system will be located in an enclosed area to minimize the spread of odours. Additionally,
all processes including process tanks, such as the equalization tanks and the MBBR, will also be enclosed. The
equalization tank is aerated to prevent septic conditions and the formation of HzS. There are no sources of exposed
wastewater in the designed system.

As identified in Table 5.1, scrubbers on the ventilation system exhaust will control odour emanating from the
PWWTP. The area will be continuously ventilated at six air changes per hour to meet fire protection regulations
(NFPA 820), which will also aide in reducing odours.

Table 5.1 - Noise, Odour and Dust Control - Poultry Operations

Location Activity Noise, Odour and Dust Control
Process Treatment of Wastewater and + Controlled enclosed holding space (noise and odour